Nitro

TREX 600 1o

KX0160NOA

INSTRUGTION MANUAL
ERARNAE

*Fuel Tank Capacity 440cc.

HHeavy duty tail with thrust bearings.

wMain Gear Radio 8.5:1, 1500-2200 Rotor RPM.

* Tail rotor drive belt system for incredible 50 sized performance.

*+-14 collective pitch is possible for extreme 3D performance.

wMNew main gear with one-way bearing design for high torque.

*Very efficient airflow to provide unequaled cooling and horsepower.
*Simple and light weight design provides awesome flight performance.
wRigid frame design that can also handle hard crashes without damage.

% Clutch, Fan and Bell assembly provide a very smooth operation even at high RPM.

% Clutch/Start shaft feature a 10mm ID one way bearing to eliminate any bearing
problems during starting and flight.
*Ready to fly weight (no fuel) is an incredible 3.20Kg (71bs)

Thank you for buying ALIGN products. The T-REX 600Nitro
is the latest technology in Rotary RC models. Please read this manual
carefully before assembling and flying the new T-REX 600Nitro

helicopter. We recommend that you keep this manual for future reference
regarding tuning and maintenance.

EEETREADHERHRRAYNER  EXxHE - EAEBRHRIZFIVASH
ﬂ%%ﬁ@%ﬂﬁﬁ3%$ﬁ=Mﬁ%mﬁﬁﬁﬁﬁmﬁﬁ$m,uﬁ? redis)
IRIRTE2 B BRUEEARIE - BE— CEOBITERIDE AEL - hiE
MAEREEARBE  HERBRRE -

ALIGN

INTRODUCTION
HIS

SAFETY NOTES
ZEEUSR

EQUIPMENT REQUIRED FOR ASSEMBLY
Bif#E

SAFETY CHECK BEFORE FLYING
fRiTAIZSEE

0~21

ASSEMBLY SECTION
#HAEER A

22

EQUIPMENT INSTALLATION
SR RICER

23

CANOPY ASSEMBLY ILLUSTRATION
= SEE b b

23

CANOPY ASSEMBLY
SR

24

ELECTRIC EQUIPMENT ILLUSTRATION
=5 EREkcBET

25

SERVO SETTING AND ADJUSTMENT
Gl ES e E SR

25

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
PEiR B E R DT R R

26

PITCH AND THROTTLE SETTING
FliE SR IREB ES P TE

27~31

FLIGHT ADJUSTMENT AND SETTING
TN FIREEEEER TE

82~42

PART NAMES AND OPTIONAL PART LIST
S T8 e R 5o B




1.INTRODUCTION riE ALIGN //

Thank you for buying ALIGN Products. The T-REX 600 Nitro Helicopter is designed as an easyto use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure toretain the manual
forfuture reference, routine maintenance, and tuning. The T-REX 600 Nitrois anew product developed by ALIGN.
Itfeatures the best design available on the Micro-Heli market to date, providing flying stability for beginners, full
aerobatic capability for advanced fliers, and unsurpassed reliability for customer support.

RIFICRBOMER /I EESHOBEER T-REX 600 Nitro EF#® - 55 ﬁﬁ‘iﬁ%ﬁ%%ﬁ?ﬁﬁﬂﬁizé ET AR LR &

(EECEF®E BRFBELBNRGTEARPS - ERHBETRBELREENSS - T-REX 600 Nitro SHRHBETH EEVR
Em FARITEFARITEEENNZEAZERIEENRITBIETE - T-REX EJ[J[JNitrD 1% EIRRIELEE -

THE MEANING OF SYMBOLS Z:55{t & HE

WARNING Mishandling due to failure to follow these instructions may result in damage or injury.

g 5 ARRREERIERE  MERBRIELSHPMEBRLIAWMESRE -

CAUTION Mishandling due to failure to follow these instructions may result in danger.

x B ARARBESLERIERDE - MEBBRIESHER -

®FDRBIDDEH Do not attemptunder any circumstances.
® EEQREIERRIET - FOEHBRIE -

IMPORTANT NOTES & &t

RIC helicopters, including the T-REX 600 Nitro are not toys.
and technologies to provide superior performance. Improper u

tech products

and the safety of others and your environment when op
Manufacturer and seller assume no liabili

Intended for use only by adults with experie at a legal flying field. After the sale
of this product we cannot maintain any contr i

T-REX 600 Nitro ﬁ%Eﬁ%IEEIﬁE CERS A& G EME B AN BN ANEET
EESHBRSEEEERT £ 3 iR , EOEREFHOER  HSHFE
e g IR0 SENEI  TEQXRREHGERIFPEBRLUEFHERBIN
E%E%ﬁ%}ﬂf ZEBERTRIFEH  ERELRAR IR AEEQRIEFN

Werecomme
firsttime. Al
T-REX 600Nit
as aresult of
replacement.
experiencep

of an experienced pilot before attempting to fly our products for the
o properly assemble, setup, andflyyour model forthefirst time. The
ree of skill to operate, and is a consumer item. Any damage or dissatisfaction
ications arenot covered by any warrantee and cannot bereturned for repair or
our distributors for free technical consultation and parts at discounted rates when you
ring operation or maintenance.

18 1 i 6p 55 115 RiTERBFEM LG  WIEFERERR  ESHAFRRSHER  TUERBRAEHAER AR
miE o REAITREFEENERNGNES  WEEERARFHEFR AR a=80 dFRIEGREHRWES - FESH

AR FS -

2.SAFETY NOTES 225 8#A AUGN ///A

&cﬁu@u
)
Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes dueto a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage orinjury
occurring during the operation or as of aresult of R/C aircraft models.

EEEUREG EFSRESCRHREGS  ROTBBULERBEARN  AREETENRGEE  SIPHUREIR - LRBELHOF
AT ERIJESEROTEAZBESATEANEN  FROSBUIERTZE IR TEESERBMENIZIAEAZEE




F‘*‘E'”ﬁf"‘ LOCATE AN APPROPRIATE LOCATION =gt 5tm A8

o=

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.

ExBROGAS Eﬂﬁﬁ*ﬁﬁ%ﬂﬁE%hmﬁ S RELENNERE  FEET
SMAERES &EFWG%%%G VWEITEREERRZEA 518 - BFEY) » %E$ﬁ~ﬁ$
T, PR R ASENE R AL ENEE - mﬁﬁ@ﬁ %Lﬁ%?%g%r%ﬁﬁ

ﬁ%mimgﬂﬁﬁ%%ﬁ@%ﬂ*Lﬁwﬂ%&ﬁLQMEmﬁ Kigey &
BAOETW - IEFBSXETRIF LIERASRBENZE -

RPN PREVENT MOISTURE &t 50iRiB15

=

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

ESHASEROFSEBNETTEAER  FULEBHOMLHRIXE  BREAE
NNKEER  BLEXKREARSHENMENBLRES SHHEMSI W AT FEBNEN !

"%"r'| PROPER OPERATION 7)1 &SHAESR

s

Please use the replacement of parts on the manual to ensure the safety of instructors._This
pruduct is for R/C model, so do not use for other purpose.

5 5/“”|i1‘tru*11_LLlJ_ AERIE A RMAENEE » BEBLHERER
- BEBRERRFTNRE  BPDBRERE » WDBREE - ED

PRS- LlEr SEllEE
ﬂi?‘;hﬁﬁﬁ

A" OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT @k %

Before tuming on your model and transmitter, check{o make sure no one else is operating
on the same frequency. Frequency interference ¢an cause your model, or other models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembly,
tuning, trimming, and actual first flight. (Recommend you to practice with computer-based
flight simulator.)

RATBAATED » 2T 25 EMBIRISEER 00 5123 IF 36 (7 7T Bz B8 540 ) S8 R 00 S 5 14 838
B OBl A TIED FA A e B ARRT S SEINE S COME F BARD

Y =5 e CRERPT g
FrBRERRRETRES  FTUEES

F s
£7F
E
>m

AVEI SAFE OPERATION &

Operate this unit within yourability. Do not fly under tired condition and improper operation
may cause in danger.

FRECENNEBESTERIEENRIFEEESRE  BRES - BN ETASRIE &
N+ B RIEEBES -

A\ ALWAYS BE AWARE OF THE ROTATING BLADES gt E &/t

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately tum off the model and transmitter when you
have landed the model.

SEFMINNEERZERE  UPRELIEEIQNE  LIERSHERREER -

AN KEEP AWAY FROM HEAT & 3tR

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EERBZEEL PABERIRC  EFTERXANIEVNE ALBEEEHNT - BE - B
BREASAMEREREBRBIENTEE -




3.EQUIPMENT REQUIRED FOR ASSEMBLY Ef#a fi#

(/4

ALIGN

RADIO TRANSMITTER AND ELECTRONICEQUIPMENT REQUIRED FOR ASSEMBLY E{f &R EFEE

Transmitter

(7-channel or more,helicopter system)

e (CEL FER RIS

Receaiver(7-channel or more)
T (SR )

Standard Servo x 4pcs
i e

Head Lock Gyro x 1pc
HET IRy

o>
&

Specialized Servox 1pc
FERERE /B FEEIARSE« ]

m— /_ A
/_ N

00 Blade x 15t
BOOEREE « 172

Dial Atch Gauge x 1pc
IEERTUIRERFR « 1

B0 Muffler x
SO0

Engine Starter/Start er Shaf
REED %/ REED Sy

ILh | 1-Poseitx]

or Regulator x 1pc

Fuel Pump x 1pc

2 in 1 Regulator (RX and Glow plug power) x 1pc

5051%x1

EITEE & NEERIF? 1N [ 3510

JiliE:cE- 3

N

Engine Fuel x 1pc
Sy

Scissors Cutter Knife Diagonal Cutting Pliers Needle Nose Pliers
5] PiE s 2103 e
A [
4
4 =
Hexagon Screw Driver Philips Screw Driver
Oil CA TEIESET +IBIIE T
k=i E2ERE 3mmd2 Smmi2mmd 1 5mm $3.0/¢ 1.8mm




4.SAFETY CHECK BEFORE FLYING RiJaIZEmEEESIR ALIGN I//

CAREFULLY INSPECT BEFORE REALFLIGHT E#R/TrEEBINOTRITIIEERE

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

7rWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

77 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

77 Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

77 Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* SRR TAESERIERNERLS ST BHOA » UERITSSRBANZ S
T L ] g

EIREE g VISR RS o 18N S ' Ej E s
*%%FE%gg%%%@ﬁﬁgﬁﬁ%@ﬁﬁgégﬁfggéﬁﬁgﬁgggﬁJ%%%%%ﬁﬁﬁﬂﬁh’ﬁﬁﬁﬁﬁﬁ%ﬁﬁ
*%ﬁ%%%%é%%%%ﬁﬁﬁ%%%%%%ﬁﬁEEEﬁ’Wﬁfﬁ%ﬁ%gﬁméﬁ¥uimﬁ 5 P B0 ) 130 B 8246 18K
~ ] g o
* RETERE SR NERNEHRRIE - EREEARTSINELNBY BRREEFRE 15 577 2 fip B A
DT EERNEEACSNEAREEERT  EE SRR AN - I8 =GENEDIE -
*GEFGEEIT BED Ok i QU BRSNS BEL TN S5 eE:
X ERENREREBREEEEES - RODHED UMZIRT - Vo BN S

Standard Equipm

600NB3

600NT3

i WARNING
g S

Original man |
helicopter, and we recommend you to choose safe main blades with good brand, reputation. We recommend you do not use

general wooden blades and do not equip the power of main blade over 2150rpm to avoid any accident caused by broken
structure of the blades and parts.

AADTREX 600 Nitro ERENESRESE HEEASANLRR  SRUARBALSDNERN  AE_EBRIE - A7
E%T@%%EEEE&%*ﬁ%ﬁaﬁﬁﬁﬁ@ﬁiﬁﬁ&ﬂ&%mutﬁﬁﬂ SRE - E%%ﬁﬁ*%@ﬁ ® A —
RIS B LE RO i R R a2 1 50rpn MBS L A A SR RER AT AN EN -

g When you see the marks as below, please use glue or grease
to ensure flying safety.
EETHREESE  Fice LB 8  LIEREACYREE -
CA: Apply CA Glue to fix. Grease
R48: Apply Anaerobics Retainer to fix.

’ T43: Apply Thread Lock to fix. %eg%e Green Elue Selffurnished  T43 Glue width: approx. 1Tmm

OIL: Add Grease. BERER 73 EEEem
CA:FEREEEE

RAA: {@ﬁﬁ%ggﬂﬁ@ﬁﬁ%ﬂg@@ R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43: % fﬁlﬂ% a small amount on screws or metal parts and wipe surplus off.
OIL -3amD0 & When disassembling, recommend to heat the metal joint about 15

; npn Seconds.(NOTE: Keep plastic parts away from heat.)
When assembling ball links, make sure the "A" character RA8 aﬁmﬁﬁﬁgﬁ Ma ) E2E - 1358 NE  BS@ussERN

faces outside. N R SR e =15 AT OIS B
| SEEBRERIEE  ATERN - A EA LR gt TER U




5.ASSENMBLY SECTION #8783 ALIGN I//

BOONH 1A ] 600NH1 ‘ ,.&ppl',rnlittlenmuuntnfTiIBthrend

lock when fixing a metal part.
- ~ - ~ BHENCEEAACAERTIIRHE

[:ﬂh" Thrust bearing For original manufactory package,

. . LE R if the product is already assembled
g%%:gllaﬁtg%g%g)ymm) ¥ 2 o Bx o1 4x5mm by Factory, please check again if
T ' ' screws are firmly secured and

Spindle bearing spacer | 3% S MGE 2 S . e
ot SRS MR DR L -

@ 10x ¢13.8:0 dmm

Bearing VIR148ZZ
MR1A877803
8% ¢ 14xdmm

Bearing MR148ZZ2
VR1ARTTERE (4 Bu g 1dwdmm)xd
. A

Obverse of bearing
facesinside.

Thrust bearing
IFHEBEE( 9 Bx g TdxBmm) x 2 3 B R D8

CAUTION
i+ B

Q Apply grease on thrust bearing.

\EHERECE RS |
Spindle bearing spacer -
e EE (9 10x 4 13.8x0.4mm) x4 ﬁ Q |:> g%ﬁﬁ;m holder
Main Blade Fixing Screw (oumn (IN) E il
IR RS A Smaller ID larger ID

FEEE] (G
Main rotor holder /

gy Thrust bearing |3 &5
I: 111 =1
e’ ge ball B(T2.6x5.
Socket collar screw CAUTION f&xi?&] ( >
BT TR ER AHM 42T m ) x 2 o= 75x12.27mm

[ @ ) When tightening linkage balls and scre parts, please note
A them firmly and the best tightening torg in 4-4.5 kg 0
M4 Nut %%hten,_or the plastic parts will break; e screws stri
MARS BIRIE x 2 il B EE A\ B BT R R LT - EEH D #HAT7IE

o | K TIEE S N B T T - B 24 P

L r

n\

‘ GODN H2A l Apply alittle amount of T43 thread
’ lock when fixing a metal part.
Metal main rotor housing BHENEEECEEAERTIIRHE
-~ o B E T LS R
Damper rubber-gray 70° is suitable
to general flight for beginners.
BRENENE R 0T AR — AT ESTREER
Damper rubber-black 80° is suitable
B o 883 2mm to 3D flightﬂafor advanced users.
) : wEHREROAC FARIRT - SSaHEER
EERE e (¢ ] {
Damper rubber
i ERSE (18
g 75 g 136 Smm
Damper rubber-k §
EEHBE 2250 (§09% ¢ 13%6.5mm) x 2
Q l Spacer(Copper)
HEERE ) (3R
Spacer d B 11531 3mm
BEEE (4854 11511 3mm) x2 i
o . f2x3Zmm
CAUTION
- 600NH2
logo on the top
- N AEN] e
Socet screw
(EEE U7 AR (M Omm) x 2
Washer
EEED)
#4x 4 12xTmm
Socket screw
EE AT RS
Washer M 431 0m m
L EEE (g du g 123 mm) x2
J




600NH3A |

@ (e

Linkage ball A(T2.6x3.5)
BEEEA T2 A 500 4 TExB 1Bmm ) x 2

Linkage ball B(T2.6x5.5)
WEER T2 85000 4 731 2. 27mm) x 2

(@I 1111111113

FHEMNTTEENEE MO dmm) « 2

M3 collar screw
MIEE REER E M 3k 6mm ) x 2

©)

Washer
Fol ¢pdxe 486 3mm) x4

O LI LI U
Linkage rod(B)
EARB) ¢ 2x19mm x 2

© Al

M3 Set screw
YA M 3x6mm) x 2

I 1

Ball link
FIFE 4

Socket button head self tapping screw

Apply alittle amount of T43 thread
, lock when fixing a metal part.
BRANEEBTEAEFREETIIEHE

M3 collar screw

MITE EEERE IR
M3 xS B m

|y assembled|  Bearing MR742Z
: ki WR7AZ 8B

D EEEREL e )

: - Gdx ¢ 7x2.5mm

600NH3 |

©

Collar
TS IR EEE 3% ¢ 4.8x1 Smm) x 2

Bearing 62322
BAASPERE & 3x 1 Oxdmm) x 2

Bearing 68322
AT TERE( & 3% o TX3mI

Bearing MR74ZZ
MR7AZZERA ¢ 4x ¢ 7x2.

@ Il

WAL M dxdmm)

M4 et screw

Socket screw
BT M 3xsmm ) x 4

Tighter press side
EUEE AR AE

Looser press side

e N

M4 Set screw

MA LEER R
M dxdmm

Vg

Socket screw / '
BT A T43%

M3 xSmm

T43% R}k\g

Flybar control rod
TR W TR R TR AR

4. 3%74 . 2mm

'za} Metal flybar control arm
T B T R

M3 collar screw

MITEREER B AR
M 3D Ermm

& 3% &1 0xdmm f Flybar seesaw holder

Socket button head self tapping screw

3 EEAE B B
T3x14mm

Mounting hole of SF mixing arm for
stable ight. (Recommend to use)

2 el B E S, 2R -

S
amm

ge ball A(T2.6x3.5)

§ Fx3.5)

2.1 8mm

SF Mixing arm
SF R EE S

: IR (12.645.5) Bearing 68322
Mounting 04 75x1 227mm AR
arm for nimk = L
EEE3DR?ESF ) ' 3x g4 Bx0 3mm

Socket button head self tapping screw

EHEEBERAEE MW
T3x14mm

ic part, please tighten it firmly, but not

strip. Flybar paddle
D EERDIRERT - fIRRNEOOREERES - FEHTH
Can choose to
use or not use.
of i 115 a4 A
M3 Set screw

MALE =R
b 3xEmm

MA L EER AR
M ddmm

Metal flybar control arm

[ 600NT3B TRTIEEEE %5 - cket screw

HER TR

Flybar rod

FHETMAR
g 344 0mm

Assemble linkage rod (B)

Flybar control rod before assembling flybar

TR WD AR ¢ | control set.
&4 3x74 2mm : %%Eiﬁjﬂﬁﬁﬂﬁ%ﬁﬁﬁ
rAn =

Linkage rod(B)
Approx. 39.5mm x 2
E12(B) #0139 5mm x 2

_I1 1) Errm

=
3
3
! | 1 L Ll




GOONH4A ] , Apply alittle amount of T43 thread
lock when fixing a m etal part.
p BHRAENEEETSEAEETIIBEE
(>

Linkage ball B(T2.6x5.5)
WEE T2 65 50 (4 751227 mm) x 2

© | i

Socket collar screw
FEMTHBEGEM322mm) x1

M3 Nut
L MalmEieRE x1 ‘-\I.

{-@} ____,,_

‘ GNJDPGP14.] ;ﬁﬂi;jﬁﬂzﬂaui

g .l ™,
H Socket collar screw (U
BT 7 A E W)

Bearing 68322 M3x22mm
AR TERE 0 3x g Tx3mm) x 4

(o

Collar Screw
B EGHEMIK 2mm) x 2

© [ | — (600NHSA | oo 5000

M3l S ER e

[
O ||
|

¢4 ?5x9 TTImm
Socket screw
EEATEEHEM I Zmm) x 2

©

Washer
Tl p3xgd.8x03mm)x2

o I

Collar : "l _.L 'I“.h. .-IL‘t "'{{(_
S FEHEpIxed Bx1 5mm)x 2 .l 1‘ ’

o O = ), ¥ 9%
Collar

EEEHIESEEE o2 g IS mm) K 2

Il[l Linkage ball B(M 3x3

M4 Set screw POIRIER M3k
M4 I E M dxdmm) x 2 a4 75x8 TTmm 0
. i . U -
hﬁhxx“~mmnshmt
s
g1 0x201 mm
Socket screw
f C%UTI%)H HEEM T AR
— Washout control arm Bearing 683272 MExt2mm
Already assembled B G837 T8l Bt

Before flying, pleas dr3x g Tx3mm

the screws are fi

Linkage ball B(T2.6x5.5)

B T2.6¢5.5)
4 TFEx1227mm

When tightening a linkage ball to a plastic part,
please note to use a little CA glue and tighten it
firmly, but not over tightened, or they will strip.

ERERSE N BB E - BRORCARILEE

HDERERENT - AR RN EEEIES -

Collar screw

BEME
Q‘SSher W 21 2

g 3% g 4 Bx0 3mm

Metal washout base
W T B8

Collar

BrEHENEE
f2x p3xs.Tmm

Collar

EEHFAE
f3x g4 Bxl.Smm

Socket screw )
EEA RS Radius arm
M 3x1 2mm RadiusiHg

al
f3x g4 .8x0.3mm




600NZ2 | ? B e g smestpan

Socket screw W N R A AT R
HTER T SRR

O MO I M30mm

Linkage rod(A)

EF A e 2x dmm x 2

SO THNXNI =

Linkage rod(C)

R Metal head stopper

.

| 600NZ2A |

OT 1

Ball link
FIREE « 8

i EE W R )R

600NH2A|

{ Linkage rod(A)

Approx. 31mmx 2

Socket screw EE(A)F3 1 mm x 2
PR 7 S M 3 Omom ) 1

| 600NH3A | - §

2 oot Do

Linkage rod(B)
FHB) &2 8mm x 2

nkage rod(B)
pprox. 39.5mm x 2
A R (B39 5mm x 2

§§§§§§§§§§>aﬁ* j Jposm

Linkage rod(C)

Approx. x2
el o 48rmm kT
——
I\
e’
Approx. 145mm Approx. 145mm
#7145m 145

/o J

Flybar paddie
FRT

[

Flybar paddie
TR

Make sure bhoth sides are equal in length.

AR TEREmERENES -




|

600NB3 |

-

D

Hex socket self tapping screw

One-way bearing
EE A 1 2x m18x161mn]x1

M3 Nut
M EEIRE

Socket collar screw CAUTION
EENERERS & F =

fM3:20mm

Already assembled by Factory.

Before flying, please check if
Washer the screws are fixed with glue.
FOERFFE D FEEETAR 88— RNHiIRH
@11 .5 g 18x0 Bmm SR ESE LB A SRR -

oy Main drive gear

=+ EAR
1707

Main gear case
E EEhILE

Hex socket self tapping screw

MEFAEER IR
= T3x7Tmm

.1;:::.. - = w , i) ‘.h‘. .,;’I
Washer Autorotation tail drive gear _ e - lv crease
BOEyE ﬂm[H S 18x0.8mm ) x 1 %gériﬂ T ' . o ! ‘ _ ) - gﬁ:pmyﬁg%
Q.1 WU /Ty
HEM T EEHEE M 3x20mm) x 1 .
N g%ﬁm‘%ﬂ bearing One-way bearing shaft
. A o 12% ¢ 18 Gmm HOEgRE
- S 1 234 S5 mm
M3 N Already assembled by factory,
| MaERTReE x 1 y. please note to check again.
B  ERLUETHEEE -
Starter couplin F
| 600NB4A I i pling little amount of T 43 thread
J— ¢ Bx g 10 8m n fixing ametal part.
- \ a3 [ =2 Hit AE AR SR
'] M4 Set screw S
M4 Set screw :ﬂfﬁﬁﬁ ’ = L
WA LEE AR (M Axd4mm ) x 2 (@)

.

=,

Clutch nut

B S EmIE o 14x8mm ) 1
A

Bearing 69522
AOE BN 4 S g 1 3dmm) x 2

Bearing 680022
GE007 T8N ¢ 10X 419

600NB4

-

©

Socket screw
B T E M 3xBmim ) x 2

]

M3 Nut

Bearing 69527
GA57 JEf
g5 g 1 3xdmm

-

ch gear

% S3Em
@194 7 x31.5mm

Clutch bell
“pmpeni]
44x% 047 x20mm

MISERTRNE x 2

r b ¢
! - Clutch/Start shaft
5 &8
| / 7 5% 6 10x70 5mm
=t tie=Tal !
0.8x8 .75x1 38mm !
cy embled by factory, | il
e note to check again. :
CHHEE WS ITRME - |
| Socket screw
| EEAR TR IR
| M 3x8mm
_ @) ' M3 Nut
Bearing 69522 ( ) ) MR E
G957 TR .
g5x g 1 3xdmm ' i —
L~
Clutch bearing block
Clutch bearing block R
oG

Hex mounting bolt
EET
M3 Nut f3x439mm

HalERE BRE

Socket screw

HE BN R
M 3x8mm




600NB1C| 600NB1A

g N - ™
Linkage ball A(T2.6x3.5)
BRI (12.6¢3. 50 ( 04 758 18mm ) x 1 @ [':- @ | | .
PR TEEEM 3x8mm) x 10 ol 3 ed B0 3mm) x 2
Linkage ball B(T2.6x5.5)
TR (T2.8:5. 30 (4. 7301 227mm) x 1 =
@ ﬂlmm © D:— | ' B e 10x ¢ 19x5mm) x 2
o
. Socket screw . ]
Socket button head self tapping BT 7 SN 31 Omm ) % 4 ﬂg;%‘%‘iﬂgﬁtg:‘:i{w
screw - -
HEEEEENEHTIANOmMmIx 2
i © (wmw (o) |
Socket button head screw M3 Washer Bearing 68927 —
Socket button head collar screw FHEETERERM I Zmm ) x 1 VIR O ¢ 3x e 8xlmm) = 2 ﬁgg??jﬂﬁ% 9% 17 xsmm) x 1
k#EEF’ETIE_iEEﬁH(MSM Ommix12 SE L ) i fa1f N
Socket screw
- . ‘ EEN T EGEMI 4mm ) x 2
Socket button head collar screw Collar
.CF P PO EREE (M 31 Omim Jx4 B4 S S 3% o4 4u3mm) x 1

Hex mountingbo

IEERE oad collar screw

Frame mounting bolt ,

BEET

Upperbearing block{Mark A)
TE - EERE (185N

Canopy mounting bolt
BEESEH

Mainframes (R/L) L
Canopy support THEBAIE

ﬁ@l#&ﬁﬂ" 1.6mm
G3XgSx ¢B.957.3mm

Canopy spacer
SERCESE
w4 Bxe11x22mm Socket screw

HEEMR S
M3xSmm

Socket screw

M TR Bearing 689272 Specialty
M3x14mm GETN T E " washer
9% ¢ 17x4dmm P AFiERIE S
o 3% :'[;BXEITI m
| Lower bearing block
M3 Specialty washer i { (Mark B)
AT Engne mount (R) {8 T (5

3% q;BxEmm 39 3x16%8.5mm

; N
Socket button head e
self tapping screw - >
HEEN S EER R P "
T3x10mm - o
B -
Socket button head Socket button head screw. — -
collar screw M3Washer  ypmrn=ms -
. F PITE PO7T  BHE AR : e M1 2mm ((
Socket screy M3x10mm Engine mount(L) ¢ JX pBXImMm b
e S EE () i
T P Washer | .
M 393168 Smm = " | Linkage ball A(T2.6x3.5)
‘i‘h ¢ 3 g 4. 8x0.3mm TEAT2. 6x3.5)

! | ¢4 7ax8 . 18mm
N

! | Tail control arm

Socket screw

EEMAERS
P31 O

/55 Bearing MR632Z \@
MRE3 L a8 5
&

3X ¢ Ex2.5mm

M3 Specialty washer

H3FsmR D) Frame mounting block
o 3 e Bx2mm f e EER 9 ) RSP
141 2.5x8mm ) )
Linkage ball B(T2.6x5.5) - Bearing MRE632ZZ

TR (T2.643.3)
4. 7ax12.27mm

MRE3Z & 3

' M3 Specialty washer
g%ﬂf?—f;&ﬁw H,’ﬂ#ﬁ%: Y ) & 3xeBx2.5mm
Maxemm @ 3x ¢ Bx2mm Collar s
EOHEISE Washer

#3% ¢ 4. 4x3Imm & 3% g 4 8%0.3mm

Frame mounting block

BEEFER
14x12.5xBmm

Apply alittle amount of T43 thread
lock when fixing a metal part.
GHEWEEETAERERTIBEE

10



Main frame assembly point: ____—— Main shaft
First do not fully tighten the screws of main frames =+ &
and put three bearings through the main shaft to

check if the movements are smooth. The bottom Press two main frames equally.
bracket must be firmly touched the level table top @ @—’/ Fi3 TRm AR T

D

?

(glass surface); please keep the smooth movements 1
on main shaft and level bottom bracket, then slowly CET

tighten the screws. This assembly can help for the
power and flight performance. [ —

- e
s o
S i

i - RS

0T Tk
el il

%gﬁ Mainframe
a Glass surface + 5l

|

lock when fixing a metal part.
BHENE TR ACAERTIIEHE

@ D- @ I:L-l- @ .} Glow plug plate Engine mount(R)

600NB1C| 600NG1 | ,ApplynlittlenmnuntufTilBthread

y ..l y ..l m

Socket screw Socket screw M3 Set screw z}ﬁiﬁ a’l.ﬁ i 5 E(H)

EE P S M3x 0mm) x 2 R TTE M 31 2mm ) x 4 M3 LEEE M Sxdmm ) x4 I 38.3x16x8.5mm
M3 Specialty washer ‘\

O O WD
3% ¢ Bx2mm
S
M3 Washer M3 Washer
YA S 3x e8xlimm) x 2 MAFFE O e 3x ¢ 8x1Imm)x 4
e iy b

Fuel line gromme
FEEEE
&5 2x g 7xe 11xd Bmm

Fuel line grommet
FEFREE
$52x%x ¢ 7xe T xd Bmm

ank guard

Fuel tank
FRE ]

GF Bottom plate
o E AR

2mm

Fuel tube
HE

A
p2.9xgd . 5x70mm

\ 600NB?2 \ M3 Set screw— |

! M3 Set screw
| M3 L IR
i M3xdmm

MILCE IR MizED
M3xdmm Socket screw ©3*¢Eximm
B EMTE R
T ‘{# ) r-.-13>c:12m';n :
e e HH&
T . Socket screw -
>~ S~ EEAT AR \5 |
e T M3 0mm ? ) ‘ -
- . :
: M3 Washer
- Socket screw  Y3iFO
~{\a Y T T A gAxgEximm

M 3x12mm

oty

' 73 Landing skid

: B
200x60.25mm

Skid pipe end cap
HREEFEREE

Skid pipe
HREE
@ 9x310mm

11




600NB4A |
© [ T—

Socket screw
B TR R (M 3k 2mm ) x 2

o

Socket head spring screw
HEE S EEEESMAEnm) x 2

© (o

Socket button head screw
HEEETEEEMISEmm) x 2

© (m

Socket button head screw
HETEEE T S MA S mm ) x 2

Receiver mount
1 S8

MismE o
G3E G Ex2mm

Socket button head salf

tapping screw
H EE M T EE IR
T3x10mm

. 3
M3 Specialty washer |
MIFFRRE D
f3x g Bx2Zmm

Socket button head self
tapping screw

FHEEMNTEE RS
T3x1 0Omm

600NB4B |

¢ ™

(0) |

R

M3 Washer
VAT O 3% a8xlmm) xd

) ”] .
M3 Specialtywasher
MAsEsE Ol ¢ 3x e 8x2mm) < 4

© [ [ _—

Socket screw
HEE T EGEM I 4mm ) x 4

Socket screw

HEMNERS
M3x1dmm

©  (jmmm N

Socket button head

self tapping screw
HFHENSEEMEETIA0mm) « 4

M3 Washe
Lk 3=)
3% ¢Bxlmm

Clutch

BT
3o p42x12mm

M& Nut({supplied with 50 engine)
05| & Bl HIMaIRYE

(=] o=t o

S EEER T
i} 3x12_|.nm_ "

Enginefan

SIREE
Washer(supplied with
50 engine)

SOG| SRR M S
9.5 aTdxTmm

Socket screw

HER R

Engine fan cover (R).
-~ M 3x1Z2mm

SIREER T .
-

El= =] e=t v
I 4xSmm

Hex mounting bolt
EH

Option equipment:
50Engine
S D05 %

M3 Specialty washer

Enginefan cover (L)

M3 Specialty washer
MWisHED .
3 g BxZmm Socket button head self tapping screw
FHBERESHEH

T3x10mm

> |

M3 Specialty washer
MA@ O 3% e8x2mm)xd

©

Socket button head self
tapping screw

HEEREE MEETIA 0mm x4
., A

Clutch

B
30w ¢ 42%12mm

Engine fan ‘
SI¥EE

| 1.

Socket screw Enginefan mount -

HEr R
M 321 2mm

=

Washer(supplied
with 50 engine)
05| SRR Fil 5 o
; 8.5 ¢ 1d=Tmm
| Mount the engine
‘|fan mount on the
|washer.
|SIEREELEED -
- Option equipment:
: 50Engine
. S 505 ¥

After install the engine intothe model, please loosen
thefixing screw and adjust t!"le carburetor and the
engine are at an angle of 90 (Vertical).

SIEE MR EEHFETRMBILHBENESEEE -

Apply alittle amount of T4 3 thread
lock when fixing a metal part.

FRENEEETAEREETIIERE

12




Fan cover fixing Tip

EREEEER

Beforefixing the engine fan cover, please use a Starter to rotate the
fan and move the fan cover. It is to make sure no any interference,
and then secure the fan cover with a fixing screw.

MECTES|IRANE Ea A LEREEENEE WEHE B R EEE
L ARE R Ei1R T RRE B EE ERH.

Recommend sanding the marked position as below
illustration with a waterproof abrasive paper(#800-1000)

to avoid the wires of electric parts to be cut.
EME TEERETRE - FAE00- 1000 K I EFTE - TG EF
B R B 4 AR AL TR -

Waterproof abrasive paper
7). T R,

FEFE £ &
e
&

and fix governor

efore next step.

T iE A i MR A
| S B A B E T -

Sensor Nut

o EBEEEE
&1

1 II

oy

Option/Unnecessary
equipment: Governor sensor
SER# GFUER) :

1R 35 B I 25

Socket button head screw
FEER TR




600NB1B |

i
Linkage ball A(T2.6x3.5)

PETEA (T2 .643.0) —==
4. 758 18mm

Washer spare for
?Eabg_adjustment.
o P i 2 S
Washer

;o

eox erx0.2mm

Washer
#Fo
¢&Sx e Tx0.5mm

Aileron lever
THREIES

;o
¢ 3xg 5. 5x0.3mm

Socket screw
B T TR
I 3xEmm

Control shaft

iE EF
o ¥ EEmm

Fuel filter

N

Option equipment:
3-Way fuel filter
SER:IEAER R

Fuel tube |
ish=3
Fueltubeclip B

HER A

L] ) . g :
|

i Washer spare for

S A EE

-
© > O | © | ©O |
Linkage ball A(T2.6x3.5) Washer Washer Bearing MR95ZZ
WEAT 823 .20 ed 75x818mm) x 8 Tl pdxe7x0.5mm)x 2 Tl eI p95x03mm) x 2 YRGS 7TEHER oox p9x3mm) x 4
Socket screw Washer M4 Set screw
EE TR M3 mm ) x 2 Tl eSxe7x02mm)x 2 VAR HEEE M dxdmm) x 1
. o

M4 Set screw
M4 L
Elevator lever M 4xdm m

RN (T2.6x3.3)
4. 75x8.18mm

0 5xeTx0 5mm &

HERAED

%aﬁg adjustment.
\n

1““"‘“-..___
i

&C;IUTEN

Aileronlever
TOHREIES

Linkage ball A(T2.6x3.5)

Apply alittle amount of T43 thread
, lock when fixing a metal part.
BRENEEETAFREETIIGERE

Socket screw

HEEHRER
I 3xEmm

Washer
Fd
3% 5. 5%0.3mm

|R95ZZ

will strip.
EHHD O REEEE

When tightening a linkage ball to a plastic part, please note to use
a Iittle CA glue and tighten it firmly, but not over tightened, or they

ERER S A BB RE R

IE - FROBCABRLEZHDRENT - il

L

FUEL TUBE CLIP ILLUSTRATION €% EB5iE

Engine start: Unlockto refuel.
SIS : M EHRIRG

Fuel tubeclip A
HE A

Fuel tube

Engine Stop: Lockto stop refueling.
SIS« BE b ES

14



| 600NZ4 |
© [

Linkage ball A(M2x3.5)
BREEA (M2x 2. 5) (o 4.75x8.68mm) x 6

Socket button head self
tapping screw
FEHEEOEENEHTIN4mm) x12

© i

M2 Nut

Y2RIE xE
o p,

' 600NZ2A |

1]

Ball link Plastic servo nut
19 3% B B A
Linkage ball A(M2x3.5)
600NZ2 M2 Nut B (4243 5)
MITETE od T5x8.68mm

Linkage rod(C)
R ¢ 2xdBrmm

Servo
il fEE 53

=

Socket button head self tapping screw

HXEEARAEENWE
T3<14mm

ic servo nut
| B0

on head self tapping screw

' s BRI
| T3<T4rmm

3K CF servo plate
2T il I AR A

: VS B L ’ p e oL =3 N ) GF servo plate
M 2 N th Gy (A L o .5‘.: - ) i |-L I:I: |_|.|:-- S, y ] ..'. L _-': ] 8 ﬁm‘l’a_l I]E E.%E .I-—.r

Linkage ball A(M 2x3.5)
FREEA (M2x3.0)
o4 75x8.68mm

Linkage rod(C)
Approx. 64mm x 1
B2 (C)#64mm x 1

48mm
| - | [ 1] |

< 35mm J %'.

15




600NZ2 |

- ™)
OIS | [ 1111 )]
Linkage rod(E)
ERIE) o 2x32mm x 2
OO 1117111 TN

Linkage rod(Q)
ERIG) o 266 T mm x 4
. L

| 600NZ2A |

(@l

K el
Ball link Keep paralle

iEiEeg 12

Linkage rod(E)
600NZ4 | e
|‘ 32mm ’|

> T e
Socket button head self ¢ 2Mmm

tapping screw
FEHEEAEEMEHTI 4mm) x §

@ Tail rudder control rod A

M2 Nut Approx. 216mmx1
IERIE x 3 FE A0 2 EARA 216mm x 1

@ C[h 197mm >
LinkageballA(l’u‘l_ExS.S) 4} T T
kf‘kﬁf«["gx&-.u]I[ofl..-’ExB.EBmm)xB < P—

-

X4

S1mm
>

Servo
1o IE 58

LR i

Linkage ball A(M2x3.
RS (MPxd.5)
od . 7Ex8 BS8mm

Linkage ball A(M2
EEBEA (M2x3.5)
o d.75%8 68 mm




600NT4

Tail boom mount(R)
EEBEEEH

Bearing 68422
A4 7R

Bearing 68422 wdx pSxdmm A
BAATTERTR ¢ 4x ¢ Dxdmm )2 :

Metal front drive gear assembly
TEEEDEREE

Bearing 68422

ount(L) HEAT TER
AT ¢dx ¢9xdmm

CAUTION
x =
Already assembled by Factory.

Before flying, please check if
the screws are fixed with glue.

SRR T R Ao B ARHE

Tail drive belt

=S5 W
592KL

amount of T43 thread

n fixing a m etal part.
nWEEEAEEREETI GRE

600NT2H ' 600NT2GA |

¢ "y -~
M3 Nut Socket screw
MITEARIE « 3 EEm TR M3=Xmx 2

M3 Nut
M 305 A IR E

m

cialty washer
GIX GExZmm) K 2

© |

Bearing MR105ZZ
MELOS/ B e Sx 1 0xdmm) x 2

©

Socket screw
(B BEF TR ik (MB X

Bearing MR105Z22
MRLOSZ 7803
& 3 g LOxAmm

Metal tail rotor shaft assembly
i B IF Wk EAE

M3 Special
LI o 3 4 )
3% g Bx2mm

BearingMR10522
MR 1057 780 B

3 o LdxArm
CAUTION

AG'E

Please do nat bend or scrape the

drive belt to reduce damage risk.

. Socket screw B ST BEEER -

Socket screw IR T RS
RS W31 Zmm Drive belt illustration ST SEFET
M3xZEmm 1. Check to rotate the bhelt 90

degrees when assembling.

2. Belt tension: Recommend to
lightly tighten the drive belt
after assembling tail boom
to avoid vibration, belt friction
and rotation slip.

| . #E EES LT S IEem

2 BERE AR EERRES
ERAIR  RRENEEE

mamaiTe -

3K GF Vertical stabilizer
3K T T E W

600NT2G

17




600NT2F |

' 600NT2C | | 600NT2D |

-

©

MRLOSS T Bl o

Washer
T 3 ¢ Bx06mm ) x 2

@

Soclket scrow
EEET EGHSMIEnm) x 2

CRIC

Thrust bearing
IERE R S 1 Oxdmm) x 2

-

Bearing MR105Z22

S 10xdmm) x 2

M4 Set screw
WAL i ERM A xdmm ) x 1

(© (w (® (o

Linkage ball A(T2.6x3.5) Collar screw
AT Ax2. 5 (e 4 758 8mm) x 1 BHEREM2x8mm ) x 4

@ _:m C?Rar A -

Socket colllaTscrew EFTEREN (o 20 ¢ 3xdmm) x 2

T TR B E AR (M 3w Smm ) w1 @ D ﬁ

@ ] Collar B

TSR ED (o 2x p3x3mm ) x 2
Washer

FO 3 g d Bx0.3mm ) x 2 Ow pe

@ Linkage ball A(T2.6x3.5)

BETEM 4 7528 18mm ) x1
Bearing MR63ZZ

WIRATERE 6 3 e Bx25mm ) x 2 @

@I' | Bearing MR106ZZ
SNy

MEIOAZ 78R ER ¢ Bx ¢ 10x3mm) x 2
Collar

&C%UT%)N

FERE WM BSE2 20 ¢ 3x o 4. 55mm ) x 1 @ |||”I
p >, L

Slide shaft
EEgEx]

O

Collar
| D ERE S A « | )

Collar screw

FHE TR
M2=Bmm

Aim tail rotor hub at the concave of tail rotor shaft and fix it,
please apply a little glue on the set screw.

e B! [ ip EE eI MEiEE I - RS0 IDREM R -

T type arm

Tail rotor

FE IR 2

Linkage ball A(T2.6x3.5)
TEmEN (T2 .643.9)

4.7 5x8.18mm

AT

FE W AIEET RS

Bearing MR10622
MR106E 78l
g Bx 1 0x3mm

._I-_
ErHEHAErAne

Bearing holder
FE W e A

Collar B
FEiEiTERED
2% ¢ 3x3Imm

Linkage ball A(T2.6x3.5)
A T2.623.3)
4. 72x8.18mm

=
il HH B B i AR

Bearing MRE3ZZ
MRG3Z B
g 3% g Bx2.5mm

Collar

EIFMTEHEEE
¢3x a4 9x5mm

Fol
3% o 4.8x0 3mm

Socket collar screw
HE M ERE WS
M3xTamm

ERERsE A B

When tightening a linkage ball to a plastic part, please nateto use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.

BT E - FRDRCARBIEE RDRERNT - fiigRaEn
OJREEBELEA -

After complete thetail rotor assembly, please checkif it rotates smoothly.
(If not, please properly adjust the part gap.)

ERREEETHEREIERRXEBNERWETIRFZEERESHEAR

Apply alittle amount of T43 thread
, lock when fixing a metal part.
FRENCERETAERAEETIEBRE

Socket screw
HEAERE
fM3xamm

Washer
o
e3x eBx0.6mm

Thrust bearing

It i1
¢ 9% ¢ 10x4mm

&C%UTJII“?H |

IR e -

Smaller ID

BApply gremss onthrust baaring.

e

largerlD
e

Thru=zt bearing || fijat &

|
Tail retor holder 7

ReR=s

i WS FE

m

Contral link

S HIE TR

Collar A

EEIFEEA
& 2¥ g3xdmm

Collar screw
EHER
M 2x8mm

ail rotor holder

g MR105ZZ

M4 Set screw

M4 R
M4 xdmm

Tail rotor holder
FENE W EE

18




N

Aim the opening o tail boom at the
convex of the case and insert.

iEEE CEMEFIEREOD » A -

Already assembled by factory, s .
. ocket button head self tapping screw
please note to check again. e T T S T A

EEE e SRR S{TA SR - Please insert the opening Tax14mm
of tail boom into the convex.
EEROOOENER - FEEA
HEEHEFRERN - M3 Specialty washer

LS5 2o o 1)
f3x aBx2mm

M3 Nut
M R N

0/ 3K GF Horizontal stabilizer
TR T

Socket screw )}
B 7 AR

P31 2Zmm :
'-\
x

Socket collar screw

HEm T EE
M 3x20mm

Plastic tail blade
G BEE

Eall link
EIFE Stabilzer mount (Upper)
WF WS EE (L)
Tail rudder control rod B
[ i 150 1l S AR
&1 97 x657mm
@.i' Taill boomn

Tail control gui

Tail boom brace R P

EESEE B Basmm

Tail boom brace end
B WEER

Before assembling, please wrap thetail boom
with a scotch tape (Thickness 0.03-0.05mm)

to avoid the mount slipping.
E%%{'ﬁ?ﬁﬁEEE%IG.E—G.GEWJEEEE r OELEEE

~
%

M3 Special

600NT2F

[ Socket but
self tapping
rEEBEMREEN
T3x10mm

© | E—m

Socket collar screw
EE M S S0 H(M320mm) x 2

P Tall boom brace end
) .- BRI

M3 Nut
MAMHEEIRIE x 2

Stabilizer mount (Lower)

FEEWEITERE T .
Ball link
RG]

L

3K GF Vertical stabilizer
3N TR T E W

600NT1

©

Socket screw
FEIEA TR 3xT2mm ) x 4

M3 Nut
HIBHEELRIE x 4

e -

600NT2GA
oot

Socket button head self
tapping screw
FHEANEENBHST I 0mm)x 2

©

Socket button head self
tapping screw
HHEHERCEENESHTIA4mm)x 2

©) m

M3 Specialty washer
MUSTEE T o3 e 8x2mm) x 4

=

19




' 600NB1A |

© [

Socket screw
EERTEEEMII2mm) = 2

|Er e

High/Low throttle speed setting

Servo horn
2R 838 2l S

' 600NB1C |

© ||

M3 Specialty washer
MAREEE O ¢ dx e8x2mm) x 2

Carburetor |laver
1178 22 12 I VS

' 600NT1A |
iz

Socket button head sdlf

tapping screw
FEHEEAEENEETI 2mm)x12

o

M3 Specialty washer
YAIREE ST O 3% ¢Bx2mm) x 12

------

Socket button head self tapping screw
HFHEEH T EE RS
T3x12mm

M3 Specialty washer
MAFERE O
& 3% ¢ 8x2mm

&CEUT’IE?N

When tightening a screw to a plastic part, please tighten it firmly, but not
over tightened, or they will strip.

fRanin A EBEELEE - BERNREAT - MARHEDIEEEINES -

High throttle speed

i s =

Linkage rod(C)
Approx. 64mm

Lowthrottle speed i 42(C )56 4mm

HMEE

35mm

48mm

4 theservohornsto avoid any interfere
| caused bythe canopy.
CERREEEQESARARERTH A HEHEES

Frame mounting bolt
B5RT

Socket screw

HE R E R
M3x12mm

Please assemblethe G linkagerods inside

M3 Specialty washer
MiER=ED
f3x ¢Bx2mm

20




When tightening the main blade fixing screw, please tighten it firmly,

[ SOONBs | l GDONB'I B ‘ but not over tighten, or it may cause the damage of main blade holder
P

andresult in danger.
g RRETHHEMEIEEERENT BRTURENZMHNESRE  RITEARE -

~

f ©
Sgd{et collar screw ;sa:c;ﬁtgh:::;: head self
EEEATUHEERR (M3:20mm) x 1 T P 7 R ECT 3xBmm) x 2 Socket collar screw
P HEMNTEEERE
@ = mM4=27mm
M MNut ' —
M3OFEERIE x 1 M3 Specialty washer
' J M B ED (¢ 3xg BxZmm) x 2

L .y

' 600NH4 |
{@ m

M4 Set screw
WA | R (M sed i) x 2

M EERNE x 2

a Option equipment:600 Blade
%%:ﬁﬂﬂi%ﬁ

- 600NZ2 |

| (T

Linkage rod(D)
Y 39.5mm x 3

'600NZ2A

.
.-_____-_ ( ] F 9
@' ] Antirotation bracket
Bal fink TR Linkage roc |
all lin '
FAFE 6 orox. 60.5mm x 3| 29.5mm 31.5mm
e (D) #E0 5mmx 3 |
M3 Specialty washer
MiTE O
p 33X pEx2m
M4 Set screw
MLLE AR
M4 xdmm
Socke
solf
4
T3x8mm
Main drive g

BN V—

H 3T E2ER e

Socket screw

B TP R f\
M 3x20mm

21



6.EQUIPMENT INSTALLATION ZE&FHicES

Gyro installation 2

s i :
RS EmE 2 Gyro installation 1

Option equipment: S ENE
Gyro Mount
) SR EKEAEE
Receiver

Hook and Loop Tape(fuzzy)
B il 5 (Ol A

Hook and Loop Tape(hooked)
B i 5h (R

Option/ Unnecessary

e uisament_:ReIgulator controller
FificfE (R B
FESETHE

Receiver mount
1% I 88

Battery of receiver
HE T EE R . .
Option equipment:
50 Muffler

SR OGREANEE

Gyro installatic
ERENE |

Gyro installation 2
R EmE 2

Option equipment:

Gyro Mount
SREGEAEE

Receiver
EE

Hook and Loop Tape
B i

Receiver mount
= IR

Gyro controller
PSR 7 ik 22

Hook and Loop Tape
P21l




7.CANOPY ASSEMBLY ILLUSTRATION #sE=1a57550 AULIGN I//

Socket button head self

The size of canopy cover trimmed tapping screw
by factory. HEEAT RS N IR
- R T2xEmm
RiE=RTRMOE B Use a cutter knifetotrimthe excess gray part

on thecanopy, andthen fixthe canopy cover
on the canopy with a socket button head
self tapping screw.

ERDFIEBESNOESHMNE S B
FEHEANBHEESMTRESERRRES L -

Canopycover
4 18 =

Socket button head self

tapping screw
FHEEMT BE LR
T2xEmm

8.CANOPY ASSENIBLY t#EE2%

AUGN I//

Canopy nut
BEIEEEE

Canopy clip
#ERD

Socket button head self
tapping screw

Y EEMNBER W
T3x8mm

Wedge under Landing skid completely.

BERIETT FAHE - . Sl SR ERIEE

= T
/ Option equipment: Landing skid nut
50 Muffler HzEE

23



BT

YimiZBicE

M
£
=
o
-
<
e
-
N
=
—
=
-
=
Ll
=
o
=
(o]
Ll
O
e
-
O
1]
el
]
(o2)

Gyro installation 2

V

[ZiEEEE -
Servo{The ide)
ol AR 23 150 —
Servo
o] B4 3%
nstallation 1
E 1
Receiver
Bl
a
=]
=]
]
T
— - Tail rudder control rod B
Approx B76mm x1
AHIEE EREs 2l aTemm 21
EaTrmm
[ Fi 1 1 I T
1 1 |
547w >
[ ,,,__, |
W,m_mmm.mmﬂ___ﬂ«ﬂ;ﬂ recelver Option equipment:
E0 Muffler
SRR ES
. HITEC - FUTABA 7CH receiver wiring JR 7CH receiver wiring ?uzmé of receiver
Option/ Unnecessary HITEC.FUTABA 7TCHEWSMERTEE JR MHBKSERTER 48-58v
equipment:Regulator controller - Fﬁ_ﬁmwﬂvﬁ A f-5 LAY
SEE T Aileron ﬁmm:a; of Throttle
R B |5 CeataL i (Battery )
CHT cH Titt
Elevator Aileron — 1.
Hﬁ___.__._ _m..h_._.T .N_M\L...H.m ] T ) CH3
ZHZ -2 — - H
CHE
Throttle Elevatar e e L IR
e AT FHARE T — U 2
I3 Hi 7 channel
reCeiver
Rudder [ Gyro | [Gyro | R L
7 MR | BEIRE |
I
=4 {CHS) (CHE
Gain channel wire Gain channel wire
) LA End il o i bedihe ol
Pitch
R

7-Channel Receiver is adequate for the requirements of the T-REX heli.

You will need the following channels at a minimum: Throttle, Ruddaer,
Elevator, Aileron, and especially Pitch{CHG) and Gyro(CHS) controls.
T R0{T FIFE LT aR D ESUBET REGEPTR ST e - B TR
BIBFLIEIIEA - ol o) L2 B LR B R R 2 g T, RS TR

ot

7-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.
TEMT I T B 2 2T [P S F M SEa 4 BT 5P - TR - FHRERS -
BB AT - o R LR R (T R R R R (AL 2 AR A 1)

24



10.SERVO SETTING AND ADJUSTMENT @iz eagizE AULIGN I//

To set this option is to turn on the transmitter and connect to BEC power.
IR E R i BE S8 il S - 8 CBECEIRENT I TERIE -

JR Transmitter/Servo
JRE 12 88 41 E (] AE2E B (e
Aileron:CH2 || Positions of CH2 - CHE are exchangeable, After assembling
EUﬁZC:P ! as photo (Note:Set the transmitter under CCPM 120 degrees

mode), pull throttle stick (pitch) upward. f one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on thetransmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CH& on
the transmitter to make them move upward. When the actions
e Rl voagy 2 | =l } of Aileron and Elevator are opposite, adjust travel values of

%‘EE'E}:':'E Alleron:CH2." L ) PO e | B EWASH CH2 and CH3.
i PR, FRERA B SERERELCOL )
il il - (Fitch ﬁﬁ =]

E'F#EE# uﬁa‘ﬂ% IEFP 3805 B RS (REV) (SRR 88HE %315 GlfR

2215 uﬁﬁ% %g%m 6 17F E =] iE EHEE
as(ol B ZFE Bl 5% B T {EAERI R » [© SWASH (H2 ~ CH3
TEEIrSE

FUTABAMHITEC Transmitter/Servo
FUTABA/HITECEE =23 Hi1ME (SRR 25 Bil{F:

Positions of CH1 - CHE are
as photo (Mote:Set the
mode), pull throttle stick

angeable, After assembling
under CCPM 120 degrees
pward. If one swashplate
sarvo (or two servos) move d, adjust reverse switch
itter to m 25 upward. If three servo
e tra +-} of SWASH CHE on

i d. When the actions

travel values of

Aileron:CH1 | Pitch:CHE :
FIBR:CHl |'#REB:CHE

Pitch:CH6 | ' Aileron:CH1 -
JRib:CH6 | @UBE:CH1

8% ERERSCOPN 120

: ""%s’érpwﬁ%ﬁéﬁﬁ&ﬁﬁﬁé o

§Eﬁ-5-l CH (TIEERIERIE EHEE
{FHERLI » [Oifkaa®E SWASH (H1 ~H2

a4 W
11.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING feRERERPUERERE AL IGIN I//

Recommend to choose Head L¢ 2 for Gyro and t evolution mixing(RVIVIX) mode on the transmitter, then set the
gain switch on the transmitter a o to Hez K.mode. The gain setting is about 70%, and after transmitter setting,
connect to BEC ork on re ote: When turn on BEC power, please do not touch tail rudder stick
and the helicopt 3 SE ail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
must be correct e travel of tail rotor shaft for standard neutral setting.

{HEE - B3 5 TE T\, I8 i 28 %59 E & = 1’“ _":’ i Bl 22 R ER ZEHTE e
e B 58 50 7o ek ror e b IR L PRl o b S PR Re)
3*’)%@%%& AR L= (T T 25 51 BY 9 ’Eﬁ@ﬁi’:‘é%‘l ’EEEEFEEEHHEWCE@ s Eﬂ%ﬁﬁi%mu%ﬁﬂme

-

| TAIL NEUTRAL SE Dota | | HEAD LOCK DIRECTION SETTING OF GYRO [ &5/ 52 7 |
After setting Hez ode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail

pitch assembly i5as photo. If the tail pitch assembly is not at the neutral counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
[FREEEEREQHEEE PIIchERIELEEELE - 52 PilchiZREFED the gyro to"REVERSE".

FFRERERRISROREREL - EERTHORD  BTERNNEEED  BOKEERSE

L REEHFDBEEEE L BENQ BEREEL -

Tail servo horn
2 {oliE S

Middle tail g

%itch assembly.
PitchiEEHIEE

Tail moving direction

EREELE

Trim direction for

tail servo horn.
EOEEIEESE

Tail case set
=t

25



12.PITCH AND THROTTLE SETTING =Eie3iReEshpPIa

ALIGN

//4

GENERAL FLIGHT —figfR 7€,

' u:::& Bk ..j ’ i___‘
Stick position at hlghThmttIeiDD“‘ Pitch +10
FERE RSP0/ Pitch+10

TS T o i i s
Stick position at Huvenngﬂ'hrcﬂle 60%/ Pitch+5
FEIRERR GBS AN S 1noh-n

Stick positian at Inw,.fThmHIE O%/Piteh0—~-2
R PP ItehD--2

3D FLIGHT 3DIS R THET\

Stick pmmtlan at wddleﬂhmttle BE%{PHch CI
BA2 I EFEA0G-65% /5 1t 0

- )
1-10@-12'

= =

Stick position at low/Throttle 100%/Piteh-10~-12
BRI CRRE L0 Pitan-10=-12

1.Pitch range: Approx.~14 degrees.
2, If the p|tt;h iz set tao hlgh it may cause motor averload.
[ : . -
AN gm0
s BrmEss osus waw

GEMERAL FLIGHT
—i e TR 1,
Thratile Piteh
A B
1EHigh spead .
= L i +10
4 B0
BisHovering g
3 el kS
2 40%
0% Low spoed
1 O i

| IDLE 1:SPORT FLIGHT |

Throttle Piteh
ik | e
100% +10~ 412
T5%
60% + O
65%
T0% -0

+
|
|
|
|
|
1
1
1
|
|

1 2

3 4 5

Throttle CurvelSimple Aerobatic Flight)
LR TRTUAR

| IDLE 2:3D FLIGHT |

Throttle Pitch
iFFY (®EE
5 i 10~ 412
fA0%~G3% Middle .
3 A%-FE%E: 9]
100% | —
1 -f-fn'ﬁ_{i%w 10~-12
{00 ke ====mm e mmm—— e m - ———

60%~ 5%l =======mmn=nl

1 2

m . i e r r ————— o o o 2 ———

3 4

Throttle Curve{30 Flight)
SEO TR TR

26




13.FLIGHT ADJUSTMENT AND SETTING R/{TE){EiRERELES

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING R{ThiIGEScFRERSIEERRIT

A safe and effective practice method is to use the transmitter flying on the

computer through simulator software sold on the market. Do a simulation flight

until you familiarize your fingers with the movements of the rudders, and keep

practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the
tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing
"Throttle high/low", "Aileron left/nght", "Rudder left/nght’, and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the
fingers move naturally when you hear nperatinn orders being call out.

0=/ S AR E SIS B ERRZEIS A ﬁ*‘—*ﬁﬁﬂ&ﬁ SR TE{TE R TRIRE - —1EE

B - BTETHRE ST\ ﬁtmﬁﬁﬁi Hﬂ#ﬁiﬁﬂ% PUEBIEER T BB TR IERTT - ES

25
EHI‘]EIIJI%B% BBV SR J?J‘E@%‘&ﬁﬁﬂiﬂ“ﬁ%fl@{’ﬁﬁﬁﬁ
1 B A RN M@iﬂﬁ(ﬁﬂ%lﬁ%ﬁ%ﬁ%ﬁ) H%L%ﬁﬁﬂ%.@l

ﬁf

.—I‘EQI]—FI} R 7S 1R EF%EFﬁ EJEZ‘EFE~

GREN AR TSEEARER LSS BRI -

Rotate right
HEl

—

Fly backward
 BIE
Forward rotate backwar&'-';;tate
BIER =&l

ﬁur%right D
.

f‘d— -

Turn left
‘!'EEE U

27



FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #&2H{THZ£E+% *When arriving at the flying field.

*EHEERTIE

(C)Check if the screws are firmly tightened.
(C)Check if the transmitter and receivers are fully charged.

OB RER-RHESEE?
OBNBAENRTHES T -

@ CAUTION || CMELAAE - MR Qe P i o o di s W AR B D
T =

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.
Frequency interference can cause your model, or other models to crash and increase the risk of danger.

BRIERTZEEMEZNRE - SSEDMOMANER - WEHMAITIEZEEER - BRIERTEM TRSHZM A B AR -

Engine start preparation 5|2 E)1ZE5]%E (i

Separate the fuel tube and the joint and start to refuel. Please be careful to avoid the dust entering the tube. When the fuel
tank is full, please stop refueling and reconnect the tube and the joint.

iHERE R R - RIS - FIWESNEMRDENEFTA - EBfEEm  HiF LMl BREFAERES -

Fuel filter
hEiaEE

\
ar).

Refueling pipe
nHeE

S

Fuel tube clip
BEER

AC%UT;H

B EERS

First check to make sure no one else is operating on the same
frequency. Then place the throttle stick at lowest position anc
turn on the transmitter.

Engine needle

S8 = WEt

Eﬁﬁ&%ﬁ%ﬁiﬁﬁﬁ@*ﬁﬁ%ﬁ%%@ﬁﬁ  FRIRY R3S
HREENESS -
For anew engine, recommend closing the needle valve

Mode 1 -
’: m completely first, and then open the needle valve 1.5

ﬁ T J turns for running-in during the first 3 flights. After the
Rl _k . . first 3 flights, see the flight conditions to adjust the

—3 engine to higher speed,recommend closing the needle
tle e lowest position

‘ valveto 1.25 turns.(Please refer to the original
ne thrc DW speed.

instruction manual of the engine for more detail.)
EEASIERAINA T M AR E - LIFRE]L 1/ 2BBH
= (S S | hPE B R i - SIMESHRIT - 3ZNRITLIE - ORRITANEERSSIFEE -
Rl gl S SR I Dl BETHEBTHHE] 1/48 - GFOREELHERMRES)
- &cnmmu If the engine speed and the temperature are
ethod WwE =e W + = | too high, it will seriously affect the engine life.
HEEAR 5] cmwy mmEsENEYesESs .

AT

Check if the
and check

ESRBPIES

Glow plug

Method 1
Al —

Method 2
A

Power switch
HFEH

[iner o off PC board

p BEAIP
ALIGEN
2 IN 1Regulator
2 TN 1BECHE R3S )
7.4V 1900mAh Li-Po Receiver
e Battery for Regulator -0 1.5V Battery for glow plug
EREEAT A 1500man Li-FoRih 1OCRE SRR

28




Engine start and stop S|[E&EEEF)E N

1.Connect the battery to the starter and check the rotation direction. Insert the starter shaft into the starter completely.

2.Tightly hold the main rotor head, and insert the starter shaft into the starter coupling. Then turn the starter to start the
engine.

3.When the engine starts, stop the starter and remove it from the starter coupling. Please keep holding the main rotor head
tightly.

4.Hold the main rotor head tightly, and turn off the power of glow plug or remove the power.

5.Still hold the main rotor head tightly, turn throttle tim at the lowest position, and keeping engine in lowest regular running.

6. If you want to stop the engine, please set the throttle trim (beside the throttle stick) at the lowest position. If the engine
cannot stop, please put the Fuel Clip into lock position to stopping refueling.

bk i e e L

LRl K i
1 1 g ! N JEJ 2

RN @Iﬁg@%*%ﬁﬁﬁgmﬁﬁﬂaf|§ﬁﬁﬁﬁﬁ%LFE%Eﬁn e - ‘

5. ARSIV B » RS P S AP P MR BERIER O : WEoSNE AL - B HEI R - BEBRALE -

o

o

BV LiPo 2500mAh Starter Battery
T 1-14.8V Li-Po 2500mAnBEED &t

Main rotor adjus

&CAUTION

B

Tracking adjus i . 5, 50 please keep away from the helicopter at a distance of at least 10m.
BEENMIEDE AR DT RE b RE

d piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
slowly and stop just before the helicopter lifts-off ground. Look at the spinning

blades from t de of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade

is higher or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).

| R — S TR 6 LEBELBENE LT | e En
X i %%%%@ET B ABE iRy -

S CREn Bh R s LA e e S RRARSREES "W RS - AYATIBEND
LB ) B WO (BARS A ) - BI8 () AR (R MEE SRR -

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A. IR EENF SN MR TIRIE (PITCH) BA - FEEER W IEE - REES/ ) OIRIEMTAER - BTSSR () BLE -

B. le R BE)FREIIe) e R RERR (PITCH) B/ » FERITER (WIZLE - HFEE/) \BIRIEMEET - FFREER (O ZLE -

&C{EUTIEH

- Color mark Si27iECH7H) H1EH
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking =
to make sure the rotor is correctly aligned. After tracking adjustment, please % —

check the pitch angle is approx. 5° when hovering. D T i S

\FIERUIE I ESERE) - S5 N2 RO - (FHEMEENIIAEEERE -
%ﬁ%ﬁ% ’ %uﬁ — FMPItchBE et BRI 5iE

1.Before adjust
2.Raise the thrc

29



FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #&MRTi¥ME T

AT
(©'Make sure that no one or obstructions in the vicinity. P d ) v 10 " _ I
©¥ou must first practice hovering for flying safety. l"""b ??5: :I:a“h ? ppr:mmate y 1Pm diagonally
This is a basic flight action. (Hovering means keeping l:":*.'ufg;;%lrﬁl% , ;ﬁﬁ%‘ég%‘%ﬁmﬂﬁ .
the helicopter in mid air in a fixed position) k Bnﬁ_ 7 P e———
WioE e S IS eginner may install a training landing
t uj‘%j@%l- ﬂji ?; ﬁfﬁﬁ%mihﬁ’@ 1TENERV B gear to avoid any crasI] caused by
(IZhe: Eﬂ%fﬁmgﬁqjﬁﬁﬁlﬂmfiﬁﬁ : offset effect while landing.

BB ST W T RSB
RS ER RS RBE N TR
BERIES -

STEP 1 THROTTLE CONTROL PRACTICE ;{HFS#EH ks

Mode 1 Mode 2

;,,i;f??When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter

y - ’ . back down. Keep practicing this action until you
@Lﬁ\;ﬁ \%\L% control the throttle smoothly.
- 5 4 . U §e4 @F=1=] £ oS » 1212 EHEBPY %ﬂ&
= éi; EEP = %%%%%t@t T e e ersme

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE 5| #7072 H 423

Mode 1 Mode 2 ] ]
1.Raise the throttle stick slowly.

A Q 2.Move the helicopter in any direction back, ferward,
AL I AL I left and right, slowly move the aileron_and elevator
g_v;: T T N; ~ sticks in the opposite direction to fly back toits
émiﬂﬁh, <,,¢A%H4Tt¢ﬂ original position.

Y ) Y iR o on et
., A L FF ] [] ' [ vl (=]
SaTion L i é%%%@g HOZRAIE

F =

(C)If the nose of the helicopter moves, please lower the throtlle stick and land the helicopter. Then move your position diagonally behind
the helicopter 10m and continue practicing.

(CIf the helicopter flies tou far away from you, please land the helicopter and move your position behind 10m and continue practicing.

CZEFHRBIREE » SBEHEDESIREEE - ‘WﬁgéﬂﬁE@ﬂl@]@ﬁ%ﬁjEﬁﬁmﬂﬁﬁﬁ%ﬁEﬁ%
foEDEﬁﬁﬂ%ﬁﬂ?Xnﬁ A cENSE R T B R MR  (AREIEERE

STEP 3 RUDDER(GONTROL PRACTICING /5 fgiifk 433

1.Slowly raise the throttle stick.

2.Move the nose of the helicopterto right or left, and then slowly
move the rudder stick in the opposite direction to fly back to its
original position.

1. {BIEFIRmP
2.186

3
F%?E% %EEE\EE RS8N OB E) DO ERILE EFBRD
_i o

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.

S{TEIE stepl-3 IWEHET » M CEBB T EEBENEEN R BR L WS N

17 » LUBII{TRERETEE - SN - I
AN AN Namrow the n:irnzl:eviﬂ'I S

[©You can draw a smaller circle when you get more familiar with the actions. ™ " P __'_*‘:'i R e g

OEFENBERIEEE - (TYLIEE/) 8BS - h T 7

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE V##E S o QflEEshe

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.
Sim&EiSstepl dib{’E%f'%? * uﬁ?‘@ﬁjﬁﬁ%tﬁuﬁmﬁﬁaﬁ%smm -l o 288 IHTEB ﬁﬁﬁﬁﬁﬁiﬁﬁaﬁ% °

30



ADJUSTMENT OF EACH TRIM R {7E){ErFE

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to comrect the action if the

helicopter leans in a different direction.

EIEHHIEBPIER - EEFRHINRFINER - SEFRIELARLO -

1.Adjustment of rudder trim 2 SO fE R
Just before the helicopter lift-off, the nose
lean left/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

B ST RRE - %EE@EEEI‘JEE
OGRS - MO
QiR - HEEFJEEE% 0

2.Adjustm ent of elevator trim 5 H 0178
Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.

When leans backward, adjust the trim up.

LB FHEIEZEMRT » #mFAR/2 D 0ORE...
O RIREE » [HEE0 T -
[O#% R0 - IO LHEE -

3.Adjustment of Aileron trim FE 5| &5
Just before the helicopter lift-off, the body
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

?‘E%%HEEE‘FEH% %%EHZEHEBFJEE
E%Hg ﬁ‘rﬂa‘@ﬂﬁaﬁ%

TROUBLE SHOOTING DURING FLIGHT 00{@H:FF7

Mode 1

T~

Blade Trackin
SR E

alfE A MEHE IEED(E

Mode 2

Forward b o Backward
EQEES =

Way to deal
FIR

een done.

stment of pitch rod has not Adjust the length of linkage rod(A)—Regular trim

Adjust the length of linkage rod(C)—Slight trim

PITCHEISE E IR R JEEI2 (A) BE —— R
HEEERERETYE S () B/ —E
 Pitch of main blade is high.  Lower the pitch about 4~ 5 during hovering(The

* FHEREP [ TCHIES

* Throttle curve is too low during * FHEP 1LChFHEP 1t ch#Da-5 (SHEDT e MR #3%0 1 600RPM)

rotation should be about 1,600rpm during hovering).

hovering. * Heighten the throttle curve during hovering.
) . *bmf%ﬂﬂlaﬁﬁﬁﬁﬁ * S = HERGHP I HhiR
Durlng!Hmren
i'?‘]ﬁ High rntgtion of the rctor # Pitch of main blade is low. * Adiust the pitch rod {A) (The rotation should be
e SRS R S * EHEEEPITCHEE _ about 1,600rpm during hovering).
% Throttle curve is too high during - SEAESERE (A (SHElSFREREE S E1600RFM
hovering. + Lower the throttle curve during hovering.
*%E’E%ﬁﬁﬁﬁﬁﬁf% e FEHE S DERL P IR
The tail leans to one side during #* Failure setting of tail neutral point. | s Reset tail neutral point.
hovering, or when trim the rudder and | * EPIHEENE _ *EREPUH
return to the neutral, the tail lags and +* The sensitivity of the gyro is low. * Increase the sensitivity.
cannot sta'; in a control pGSItImTjI"]FH'E * PSRRI ERE * IR
ZhElFEROE 2R g ]
I@EEJEIJH%EH% Eﬁﬁgﬁﬁ i
the gyro
PEIREREE
The tail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full speed. [EeRER R RS [EEE
%H"gﬁék‘i;ﬂﬂ?ﬁﬂ%%ﬁ&ﬁ BECHR IR IE IE -

#:1f the problem is still there even after tried above, stop flying and contact with your seller.
MTEMGELA LR EE - (DREENESIFRE - BIEHZELE R T &SR -

31




==
£
08
HE
i
i
&
i
i
i
i
0
{0
-
7))
-
-
<
(a B
3
O
o
a8
O
o
=
<
7))
Ll
W
=
<
.
4

32



H60001 |Thrust Bearing,/ IFHE Bl% 1
50H009 Thrust bearing |C¥EE | o E6x g 14¢5mm 2
2 50H008 Washer 5| ¢ 1025 ¢ Mx08mm | 2
[ [H60002 |Beanng mmmwisézz 1 1+ . 1
3 S50HWMR 14877 | Bearing MR148ZZ MR1ABZ/8Q | ¢ 8x ¢ 14xAmm 4
H60003-1 |Main Rotor Holder /K¢ BR A% & #H 1
4 50H002-3 Main rotor holder S Py 2
5 50H145-1 Linkage ball B(T2.6x5.5) FREER(T2.6%5.5)| ¢4.75¢12.27mm 2
3 TE4027 Socket collar screw EEABIMEE | WM2Tmm 2
7 14001 M4 Nut MABRRZAREIE | W 2
H60004-1 |Metal Main Rotor Housing /& & it B EE FEH 1
8 50H001 Metal main rotor housing = B HEE B B R 1
g 50MHO08 Damper rubber-black 80 fEENEVE - 20| ¢ 7.9x ¢ 13x6.5mm 2
10 50H006 Spacer EWER | o8¢ 11.5¢1.3mm 2
11 50H126 Pin TEAMESE | o 2x32mm 2
12 TE3022 Socket collar screw EEAAIEEsS | M3x22mm 1
13 N10030 M3 Nut M3IBOFARIG | M3 1
H60005 |Metal Head Stopper /5 &1 52 BE 5 8) 23848 1
14 | 50H164-1 Metal head stopper TEFEEs s 1
15 | TE2010 Socket screw SE P EEE | M3x10mm 1
H60006 Feathering Shaft,/{&8f 1
16 50H003-2 Feathering shaft f&Ea | o 6x e 8x83.2mm 2
17 | 50H010 Washer BEES | odx e 12 1m
18 | T64010 Socket screw EIZEFY R [ A 108 L)
H60007 |SF Mixing Arm /SF il 18 S # 1
19 50H025-4 SF Mixing arm SFigo 4| 18
20 | 50HB83ZZ Bearing 68322 68
21 50H024 Collar s
22 | 50H022-2 Washer 4
23 S93014 Socket button head self tapping sc 2
24 50H144-1 Linkage ball A(T2.6x3.5) . 2
25 | 50H145-1 Linkage ball B(T2.6x5.5) T2 BN 75¢12.27mm 2
H60009 Flybar Sg : 1
26 | 50HO16-1 Flybar sees er & B )
27 | 50H6237Z Bearing 62 023078 | o 3% o 10xAmm 2
28 | 50HMR743 ating MR74% b MRTAZIEAH | 4% o Tx2.5mm 2
29 | 50H119-2 iscrew MBI E R | M2x9.6mm 2
HNG60C ete atrol Arm /35 & F 1§ B IS5 e 1
30 | 50NHO02 ha ol arm TR EE TS 2
31 50H018-1 atrol rod TR BUREITRIE | ¢ 3.4%71.2mm 2
32 TE2005 SCrew EIIEA T VAES | M3x5mm 4
33 T74004 4 Set screw MALFER @RS | IMAAmm 7
H601 Flybar Paddle /3 §j8#H 1
24 | S0NHOO1 Flybar paddle FEE1/g 2
35 | T72006 M3 Set screw MALERERRR | M3x6Bmm 2
36 | D03956-1 Sticker BT EERN R 3 Sets
H60108 |Flybar Rod /EREE 1
37 | 50H033 Flybar rod EEEE [ ¢ 3x410mm 2

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.

RBESANME  BREAFHREWNTNERSS - ARG/
HESE AT IENRES  HOUBHMUEE) » BLIIDREERE -

33




34



H6001 3-1 | Main Shaft, X #H 1
38 E0HO047 Main shaft FEg| ¢ 10x201%29 3mm 2
39 50H045-1 Lock collar FHETE| o 10x¢e 159x7mm 1
40 T74004 M4 Set screw MALERIRE | MAxAmm 2
41 TE3020 Socket collar screw EEA A EERS | M3x20mm 1
42 N10030 M3 Nut MIBHERIENG | M3 1
H60014 Washout Control Arm /EE iE5#H 1
43 50H031-2 Washout control arm ETEEHIES 2
44 50H035 Radius arm RadjusiEfE 2
45 50H128 Collar ETIRFHEEHE| o 2x03x5.1mm 2
46 50H022-2 Washer TS| o3xo.9x0.3mm 4
47 50H68377 Bearing 68327 B83Z/8 | o 2x o 7x3mm 4
48 50H024 Collar FEESAEE| o32xe41.8x1.5mm 2
49 T12012-2 Collar Screw WMERE | M2x12mm 2
a0 S50H145-1 Linkage ball B(T2.6x5.5) TREBE(TZ.6xb.5) | ¢A.7512.27mm 2
HN6089 Metal Washout Base /£ & [O{i 2% 1
51 TE3012 Socket screw BTEA VAR | M2x12mm 2
52 50NH004 Metal washout base o mIVAT 1
CCPM Metal Swashplate /& CCPM+88H 1
53 CCPM Metal Swashplate = &RCCPH-ZER4E 1
a4 50H041-1 Long linkage ball(M3x3) EIREIE (M3 o4 .75x241.59mm 1
55 50H044 Linkage ball B(M3x3) TREER (M3x3) | o4.79x9.77mm A
H60139 One-way Bearing Shaft /g [0) i E 1
56 50B048-2 One-way bearing shaft EBO#mE | o9 12x34d
57 50B050 Washer BEEETED| o 115806
H60019 Main Drive Gear 170T,/ 170T X &5 Ay
56 | 50B158 Main drive gear(170T) e P N
H60020 Autorotation Tail Drive Gear,/[EEE &)= A
59 50B054 Autorotation tail drive gear(180T) 2iE3] A
HN6002 Main Gear Case /X g5chi|\& 1
G0 50B049-1 One-way bearing m 1
61 S0B0S1-2 Main gear case : 1
G2 5583007 Hex socket self tapping screw mm 5

35




TRex600 TREXG00

-

k

L

AalLIVERR] LALIVETR AALIVET R ] | ST ST

tional part
—_
oo

.
7.

nal par

0
[=|
oo

ég%%

36



No. Code No. Name Specification Quantity
HNG6003 |Clutch/Start Shaft EX &) |
63 50NBO10 Starter coupling JUEBEEEE | o8x e 10x18mm 1
65 S50MBO0S Clutch/Start shaft PEEhEH| o7 5x o 10x70.5mm 1
G4 T74004 M4 Set screw M LEERIERE [ M4Axdmm 2
HN600O4 |Engine Gear 5| Z#fif# 1
66 | S0NBOOT Clutch nut it Cieneata RIE | @ 14Emm 1
67 S50ME011 Clutch gear e e | 0154x e Tx21.5mm 1
68 50BRE00ZZ-2 Eearing-EEDDZ?_ AR007 782 | ¢ 10x ¢ 19x5mm 1
HNG60O5 |Clutch Bell B2 2Rig 1
69 | S50MNBOOB Clutch bell EeRE | 044x 0 47x20mm 1
70 SOMBO3S Clutch liner Bt SRS | 0.8x8.7o9x136mm 1
71 EOMNBROUSZF Bearing 695Z2Z 6OR/ /8 | o 9x @ 13xdmm 1
HN6006 |ClutchlLiner@S#8E%SH 1
70 SOMBOS33 Clutch liner EEegEs | 06x8.75x136mm 2
HN6007 |Engine Bearing Block 5| 22 i 75 EE §8 1
72 | 50NBOOS Clutch bearing block Eias iz 2
73 | N10030 M3 Nut M3POEEIRIE | M3 2
74 T62008 Socket screw BEsEMNVEmERR | M3x8mm 2
[ S50MEBO25 Hex mounting bolt AR | ¢ 5x49mm 2
HN6008 |Fuel Tank Guardi@if§ 2 E
76 S50MBO3T Fuel tank guard SHIEE
HNG6009 |Fuel Tank 588
77 SOMEBOZ23 Fuel tank pask =] 1
78 | 50NB026 Fuel tank nipple syt 1
74 S0MBOZ0 Grommet HFEECE EAE
g0 S0MNEO41 Fuel tube HE 1
51 SOMBOZY Fuel tank sinker HE 1
HN6010-1|Engine Mount 5| B #f 1
g2 SO0MBOZ20-1 Engine mount (L) 1
83 SO0MBEOZ21-1 Engine mount (R) 1
HN601 1 Main Shaft Block ¥ §fi &l 7E I 1
g4 S0MBOOZ Upper bearing block (Mark A) 4
g5 S0BEE00LZ-2 Bearing 6800 /7B o 10x @ 19x5mm 2
86 S0MBO04 Lower beari Mark B) BT | ZIB 2
87 S0BESYZ7-1 Bearing 689 g@ﬁq @ Y% @ 17x4mm 1
HN604( lin,Frame (L) i+ 84 1
88 | 50NB057-2 e | SR04l - 88 7 B |
HN604 ain. R). 37 8 F 8 5 B 1% 1
89 | 50NBD57-2 lain frame(k 374 48 75 A :
90 | 50NB025 ting bolt #5224t 7
HN6O01 oeket Button Head Collar Screw BB SlEI25 1
9 T53010-3 cket button head collar screw FEEF B EES | M2x10mm 16
HNG60O1 Canopy Support HE S ZiIFHE 1
g0 50MBO25 Fram e mounting bolt R 2
g2 SO0MNBO2D Canopy spacer MRS S HEAE | o4 8x e T1x22mm y,
93 50MBO3S Canopy support HHORES ST | 030 5x a6 57 2mm 2
g4 | T53014-2 Socket screw BN VEER | M3x14mm 2
g5 50B121-2 Canopy mounting bolt WoE = BT 2
9F S93010 Socket button head self tapping screw FEEFTEEIER | T2x10mm 2
a7 W10030 M3 washer MAZES]| ¢ 3x o dxTmm 2
HNG6017 |Tail Control Arm BiTH|E#H 1
98 50MNBO24 Tail control arm ExnlE 1
99 50H144-1 Linkage ball A(T2.6x3.5) FREBA(TZ.6x3.5) | o.75x6.18mm 1
100 | 50H145-1 Linkage ball B(T2.6x5.5) SREER (T2.6x5.5)| ¢4.75x12.27mm 1
101 | 50NB034 Collar B [ o 3x 04.4x3mm 1
102 HMREGZZZ Bearing MRE63ZZ MRE3Z/8g% | ¢ 3x ¢ 6x2.5mm 2
103 50H022-2 Washer Fo|| o3xed 5x0 3mm 2
104 | T523012-1 Socket button head screw HEISER VAR | M3x12mm 1
HN6018 |AluminumHexagonal Bolt 7\&E+ i 1
105 | 50MNB035 Aluminum hexagonal bolt JEV:EL s 6

37




No. Code No. Name Specification Quantity Remarks
HN6019 |Frame Mounting Block ¥ SE Ei% 8 1
106 | 50MB019 Frame mounting block HWEETHE | 14x12.5x8mm 5
107 | TE3008 Socket screw B EEATUEERR | M3xBmm 10
108 | T63010 Socket screw BB URERER | M3x10mm 4
109 | 50B0O72 M3 Specialty washer MIFFEREES]| ¢ 2x © 8x2mm 14
215 | 50NB032 Glow plug plate JCEFEN EFENR | 23 73x0.8mm 1
HN6020-1 | ¢ 5 Fuel Tube ¢ 5h%& 1
216 | 50NB0O46-1 Fuel tube HE | @2 9% 0 2x 1000mm 1
218 | 50NB0D43 Fuel tube clip A HE A | 26%9.6x3mm ]
219 | 50NB044 Fuel tube clip B HEHF B 33.5x9 8x3mm 1
HNG6021 | Fuel Filter ji & i i 8% 1
217 | 50MNBO45 Fuel filter HERE:E | 2-Way 1 Option Parts
218 | 50MNB043 Fuel tube clip A HE IR A | 26%9.8x3mm ]
219 | 50NB044 Fuel tube clip B HESE B 33 5x9 8x3mm 1
HN6022 |3-WayFuel Filter jii &= ii8 iE 28 1
139 | 50NB054 Fuel filter HEBER | 3-Way 1 Option Parts
218 | 50NB043 Fuel tube clip A HE A | 26%9.8x3mm 1
219 | 50NB044 Fuel tube clip B HEEF B[ 33,549 8x3mm 1
H60085 Main Blade Holder Xl BREEZE 1
220 | 50H137 Main blade holder THERETALER| ¢ 165x80x15mm
HN6023 Hook And Loop Tape Eifilj 18
221 | K10378 Hook and Loop Tape BEIOTT | 15x250mm
222 | K10379 Hook and Loop Tape BEMTES | 10x200mm 3
223 | K10365 Hook and Loop Tape B {35 | 54%28m 3Ssts
HN6044 |CanopyfiiF=
224 | 50MNBOEY Canopy !
225 | 50MBOED Canopy cover ’
226 | 50B1358 Canopy nut 3
227 | 50MBOZ28 Canopy clip 1
228 | 593008 Socket button head self tapping sc 2
229 | T52006-1 Socket button head self tapping scres 4
HN6045 |CanopyDecal ffI5=8hiff 1
230 | DO3976 Canopy dec es B % 20x600mm 1

38




39



HN6024 |Receiver Mount iEa2EE#H 1
110 | 50NB017 Receiver mount - 25 11 32 | 90%B4x50mm 1
111 S93010 Socket button head self tapping screw £EEN TBENES | T3x10mm 4
112 S0BOTVZ2 M3 Specialty washer MIFHEET | ¢ 2x 0 8x2mm 4
HN6025 |Engine Fan 5|2 & & 1
143 SOMNBO13-1 Engine fan SIEEE| 060x ¢ 20x2.3mm 1
147 50NBO1S Engine fan cover(L) SIEEREEZE ()] 123x100x30mm 1
148 S0NEBO14 Engine fan cover(R) SIEEEZE (A | 123x100x30mm 1
50MEBO2S9 Hexagonal bolt J A 2
112 R0BOY2 M3 Specialty washer MIFFEEETS]| ¢ 2x 0 8x2mm 4
113 S92014 Socket button head self tapping screw HEHEN THENES | T2x10mm 4
H60024 |Elevator Lever &ISHIE{ 1
115 50B06E-2 Elevator lever EEHIE | M3E 2 1
116 S0H144-1 Linkage ball A(T2.6x3.5) EREBA(T2.6x3.5) o4.75x8. 1amm 3
117 | T74004 M4 Set screw MA LR IR R | MAxdmm 1
H60026 |Aileron Lever 5 iZHIEE#E 1
118 | 50B056-2 Aileron lever IAOEHIES 2
116 50H144-1 Linkage ball A(T2.6x3.5) BREBA(TZ .6x3.5) 4. 73x5.18mm &)
121 S50BMR95ZZ |Bearing MR95ZZ MRGAR7 7803 | & 5% ¢ 9x3mm 4
123 50B0SY9 Washer =T ¢ox¢ 7x0.2mm 2
114 SOMBO3TY Fuel line grommet HEEEE | 052 e Txe 11x4 8mm 2
HN6026 |[Control Shaft jEEhig 1
124 | 50NB0O36 Control shaft EENR | ¢5x88mm 1
119 | T62006 Socket screw EREP7 VEERRR | MIxEmm :
120 | 50H022 Washer =S| ¢3x 0 S8K0.
122 ROBOSS Washer 25
HN6043 |GF Bottom Bracket Fii>EER
126 | 50MNBOSS GF Bottom plate 17 S
127 WI0030 M3 Washer
128 TE3010 Socket screw =) 58 [ 2
H60111 [Landing Skid $izij32 1
129 | 50F179 Landing skid A . 2
136 | 50F128 Antennapipe A = 2.9x500mm 1
H60137 |Skid Pipe iR 1
130 50F0&3 Skid pipe 2058 0 9x310mm 2
131 50F084 Skid pipe e I REE 4
H60064 1
132 | 50F120 ) 20 20 4
133 | T73004 M3LE R B R | M3xdmm 4
124 | TE3012 ESEA VA ER | M3x12mm 4
135 | W10030 M3ZET)| ¢ 3x e 3x1mm 4
HN60O 1
138 SONBO1G EEEE | 030x 42X 12mm 1
50MHF 10 One-way bearing HF1012 HF101 7B )@l | ¢ 10x ¢ 14x12mm 1
H DHO1 [ALIGN505|88 1
151 | HES0HO ALIGN 50Engine ALIGN 505|% 1
HN6029 |Engine Fan Mount 5|22 5 & 1
140 SO0MEBO12-1 Engine fan mount SIEEEEE| ¢9x19 97x26mm 1
137 T64008-1 Socket head spring screw EEMNABEEMS | MIEmm 2
141 TE2012 Socket screw ESEMNIVEER | M3x12mm 2
145 | TR4005 Socket button head screw HEBEMNIVHER | M4xEmm 2
146 T53005-1 Socket button head screw #?Eﬁﬁ% 0% #% | M3x5mm 2
149 | T53014-2 Socket screw ESEMNITEER | M3x14mm 4
150 W0030 M3 Washer M3ZED | ¢ 3x e SxTmm 4
142 Magnet(Governor sensor) E & [ I fd i 2 Option Parts

40




| iol
ﬁm_ﬁ
o @~
[l | [l
Hin | gon
40| (ue
ke
L
[
iy
1
HEEE
u.-lt
SHEE
[v]
£| E|E|2
Ol E|IE|ID
2888
m 92l g
KK
"
o
(o | Il
=EEIE
2222
T 223

41



No. Code No. Name Specification Quantity
H60034 Tail Drive Gear Assembly E{S#)iSiffhig 1
155 HEDD24-A Tail drive gear assembly EE & &g 1
156 S0BE64.22 Bearing 684ZZ ARA7 78l = | o dx o 9xdmm 2
157 TE2008 Socket screw BIEEA VAR | M3x8mm 4
158 N10030 M3 Nut M3PEREIRIE | M3 4
HN6031 Tail Boom B& 1
159 | 50T125-1 Tail control guide EEHFE TR 2
160 | 50Z124 Ball link EfFER 2
161 50T085 Tail boom EE | ¢20xe 21.5x625mm 1
162 50MNTO02 Til rudder contral rod B ERZHRERRES | ¢ 1.97x657Tmm 1
HN6042 | 3K GF Stabilizer SKIGEiE 2 1
162 SONTO0G 3K GF Horizontal stabilizer SR KR 1
164 SO0NTO0S 3K GF Vertical stabilizer HINHEER 1
H60052 Tail Boom Brace BE&%i823258 1
165 50T132 Tail boom brace EECHEZE | ¢ wds0mm 2
166 507123 Tail boom brace end EsziaisEos 4
167 592014 Socket button head self tapping screw :(EEMNTEENES: | T3x14mm g,
168 S93010 Socket button head self tapping screw £EZEMTRENER | T2 10mm 2
WA10030 M3 Washer MIET | ¢ 3x g SxImm 4
H60036 Tail Drive Belt B @&
189 | 50T121-1 Tail drive belt Bl | 592xL
170 50B0O72 M3 Specialty washer M3FFTR =T | ¢ 2¢ ¢ OxZmm
171 TE2010 Socket screw BeEAVAEERFR | M3x26mm 2
172 | 507090 Tail case (L) B L) .\
173 | 507091 Tail case (R) EEEE(E) b N
174 | N10020 M3 Nut M3BER IRIE P N 3
175 Tail rotor shaft assembly i ‘ 1
176 | 50TMR105ZZ | Bearing 105ZZ MR103 ¢ 5x ¢ 10x4dm | 7
177 TE2012 Socket screw EhEl I3 3
H60046 | Tail Pitch Assembly EHEE yrd 1
178 50T106ZZ Bearing MR10622Z b ot 3
179 50H144-1 Linkage ball A(T2.6x3.5) = 18mm i
180 507102 Bearing holder 1
181 507T101-2 Slide Sha ¢ ox g 7 216 7 mm 1
182 50716 Ttype arm 1
183 T12008-4 ar screw BREIREHR | M2x8mm 4
184 | 507127 . | EEIEEIRES | ¢ 20 3x3mm 2
185 507106 >olla EiEfREEiHTIEA | ¢ 2x 9 3xdmm 2
1865 | 50T105 ~ontrol finl Sl 2
187 507114 ollar FEE T R aR 1
H60044 | Tail Rotor Control Arm e i | 2 5% 1
188 | 50T098-1 stor control arm =g 1
189 50H022-2 Washer =5 | ¢2xe48x0.2mm 2
180 50H144-1 Linkage ball A(T2.6x3.5) EXZEA (T7.6x3.5) | ¢4.75x8.168mm 1
191 HWMRE G327 Bearing MR63ZZ MRE3/ /8 | @ 3x o 6x2.5mm 2
192 507097 Collar FEREEE G EEET | ¢ 2x 0 4.9x3mm 1
193 TE3015 Socket collar screw BEA VEEEGER | M3x15m 1
H60051 Plastic Tail Blade 8 EE & 1
194 50T117-2 Plastic tail blade BRERS 2
H60109 | Tail Rotor Holder %! EiF B &R H 1
195 TR3008 Socket screw B EEMR | M3xBmm 2
196 W0020-1 Washer o | ¢23xocx0.6mm 2
197 S0TFS10M Thrust bearing I HEsh= | F5-10M 2
198 50T171 Tail rotor holder [E=yinad 2
199 T62020 Socket collar screw BB BEEIERS | M3x20m 2
200 | N10030 M3 Nut M3FBEFAGRIE | M3 2
201 S0TMR10527-1 | Bearing MR 10522 MRIO5/ /8 | o 5x ¢ 10x4mm 2
202 507172 Tail rotor hub EREETAE | ¢ 10x39.6mm 1
203 T74004 M4 Set screw MALERER: | Mdxdmm 1

42




www.all

www.align.com.
www.align.com.tw

Specifications & Equipment/iRB f& fic 5

Length/# 5 £:1160mm

Height/# 5 =:410mm

Main Blade Length/5 i £: 600mm

Main Rotor Diameter/EEZEE&: 1350mm

Tail Rotor Diameter/EE £ B & :240mm
Engine Pinion Gear/5|2Z X &5:20T
Autorotation Tail Drive Gear/EiE&)F&5: 180T
Drive Gear Ratio/ggtf(E &)t : 8.5:1:4.5(E:M:T)
Flying Weight/£ fc & : Approx. 3.2kg

214dmm
<>
410mm

< 1350mm » < 1160mm »>

S IO EEESFRARIS IR S)
AUGN CORPORATION UIMITED MADE IN TAIWAN Part1 2009.Jun.e coosss



